
Construction Manual Dump Truck

SandMaster GMK4000





2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 3

This model is a semi-scale replica of a large dump truck. The individual components are made of
steel, aluminum and PVC. All components are prefabricated and partly powder coated and
mounted. The instruction is broken down in assembly groups to make it easier for less
experienced modelers and even beginners. The model is designed for an operating voltage of
3S Lipo or 12 Volt NiMH.

The assembly groups:

� cabin
� main frame (powdered, mounted)
� front carriage
� dumper body
� rims and tire
� lighting (optional boards)
� electronics (optional parts)

The main frame
consisting of:

� frame
� rear axle
� front axle
� tilt drive
� tanks
� lighting carrier
� steering servo

The front carriage
consisting of:

� base plate
� bumper
� ladders
� hood with grill
� railing
� air filter unit

Tools you need

� cutter
� phillips head screwdriver

PH Gr. 1
� phillips head screwdriver

PH Gr. 0
� allen head screwdriver 1.5 mm
� allen head screwdriver 2 mm
� allen head screwdriver 3 mm
� socket wrench 8 mm
� flat nose pliers small
� side cutters
� screw locking - loctite medium strength
� windshield glue
� acrylic paste



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 4

Cabin consisting of:

� main cabin
� dashboard
� steering wheel
� seats
� doors
� window set
� receiver box
� wiper and handles

Dumper Body consisting of:

� dumper body welded
� side cut out profile
� front cut out profile
� beams
� side dirt deflector
� mudflap holder
� stone rod

Recommended optional accessories:

Servonaut GMK Licht
Circuit board set with adapter for S20 and ML4
(S20 and ML4 not included!)

Servonaut S22
ESC (electronic speed controller) with BEC supply

Servonaut MFX/MF8
Mini ESC for tilting drive

Servonaut ML4
Mini light set

Servonaut SM3
Sound module

Servonaut Zwo4 E6
6-channel receiver for Servonaut
Zwo4 radio system

LiPo 2600mAh 3S1P 11.1V
DC voltage: 11.1V
Type: 3S1P
Capacity: 2600mAh
Dimensions: LxWxH  115 x 34 x 26 mm



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 5

Parts cabin

1 driver’s cabin
1 bottom plate
1 dashboard
1 box cabin
4 hinge 7x 12
2 hinge 8x 12
32 lenshead screw M1,4x3
1 glue Ruderer 530
2 handle
1 wiper
1 window set
1 seat

Assembling the cabin

Since the PVC pieces fit very tightly assemble them once before glueing them together. The noses
of the parts should overlap a little to minimize the gap and make it easier to fill afterwards. Use the
enclosed PVC glue Ruderer 530. This adhesive dissolves the surface - so make sure to work
accurate to avoid  surface damage.

� Connect parts 1,2 and 3
(see p. 8) to build the center
console.

� Connect center console with
bottom plate (part 1) and di-
viding wall (part 2). (see p. 8)

� Connect the right side panel,
the intermediate bottom and
the rear wall. (see p. 8)

� Mount front 1 and front 2
(see p. 8). Front 1 is slanted
on the upper side.

� Mount left side wall and the
roof. The roof direction is
marked (V = front), turn the
mark inside so it is invisible
from the outside. (see p. 8)

� Screw the doors to the side
panels with two hinges and
screws M1,4 x 3 mm each.



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 6

Dashboard

� Glue parts 1, 2 and 3 to-
gether to form the dash-
board. (see p. 11)

� Connect parts 4, 5, 6, 10a
und 10b to form the stee-
ring column. Attach it at
the bottom of the
dashboard.

� Mount the bottom plate
and the right support pa-
nel and then the side parts
(parts 8 and 9).

� Attach the rear wall of the
dashboard (part 11).

� After grinding and painting
mount the steering wheel
(part 13). Use the  spacer (part 12) and a countersunk screw M2 x 10 mm.

� Finally screw the dashboard to the cabin with two countersunk screws M2 x 4 mm from the
bottom.

Receiver box

Glue side panels, front
and rear together then
insert the bottom. (see p.
12) Attention: Check the
right position of the
holes!

� Attach the lid to the rear
wall with the hinges. Use
eight lenshead screws M1,4 x 3 mm.

� Paint the finished parts.

� After painting glue carpet and mount seats.

Glue the windows into the window frames (for example with the UHU Plast Special)
- don’t use CA glue!

� Attach wipers and handles.

� Screw the cabin to the painted front carriage.



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 7

Important tips

Glueing

� Don’t use CA glue for the windows! We recommend a special windshield ad-
hesive, for example the UHU Plast Special.

Painting

� Use sandpaper type 120 to smoothen glued surfaces. Fill holes and gaps with fine surface
filler and sandpaper it again. After letting it dry sand it wet with type 400 sandpaper. Then
you can apply a ground coat and finally paint it.

� For twin-tone coloring: Paint the lower part first. After letting it dry cover the lower part with
masking tape then paint the upper part and the inside.

� Recommendation: We achieved best results with the products from Voss Chemie - CAR-
SYSTEM (german brand). They are available at car dealerships as spray or in a small can.

Source: uhu.com

Fine surface filler

Source: www.carsystem.org

Spray filler



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 8

O
ve

rv
ie

w
 p

ar
ts

 c
ab

in

rig
ht

 s
id

e 
pa

ne
l

le
ft 

si
de

 p
an

el

Fr
on

t 2

ro
of

Fr
on

t 1

rig
ht

 d
oo

r

le
ft 

do
or

re
ar

 w
al

l

sp
ea

ke
r

m
ou

nt
in

g 
rin

g

in
te

rm
ed

ia
te

bo
tto

m

do
or

st
op

 ri
gh

t
do

or
st

op
 le

ft

th
is

 s
id

e 
in

si
de

V
 =

fro
nt

H
 =

ba
ck



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 9

bottom plate part 1

dividing wall part 2

front

left

left

Overview parts bottom plate



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 10

3

O
ve

rv
ie

w
 p

ar
ts

 c
on

so
le

 a
nd

 s
ec

on
d 

se
at

1
2

4
5

6



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 11

Te
il 

1
pa

rt 
1

Te
il 

2
pa

rt 
2

Te
il 

3
pa

rt 
3

4
5

6

7

8

9

10
a

10
b

Te
il 

11
pa

rt 
11

12

13

O
ve

rv
ie

w
 p

ar
ts

 d
as

hb
oa

rd



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 12

O
ve

rv
ie

w
 p

ar
ts

 re
ce

iv
er

 b
ox

bo
tto

m

le
ft

fro
nt

si
de

 p
an

el
 le

ft
si

de
 p

an
el

 ri
gh

t

re
ar

 w
al

l o
ut

si
de

lid
 o

ut
si

de

  t
op



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 13

Window Set



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 14

frame

tank

tank holder

mounting bracket for
end position switches

rear axlerear light holder

cap

tank

ball bearing

holder

front axle

tank holder

tilt
 dr

ive

Parts main frame

1 frame steel
1 metal plate (E shaped)
1 front axle - Grundkörper
1 steering arm left
1 steering arm right
1 tie rod
1 Servo tie rod R+L Gewinde M 3
3 lenshead screw M3x12
1 washer 3,1 mm
3 lock nut M 3
1 joint head M 3 links
1 joint head M 3 rechts
8 plain bearing
3 metal bolt 5 x 20 DIN 7
3 headless scres M3x5  DIN 913
4 ball bearing 11x5x4
1 rear light holder A
1 rear light holder B
4 lenshead screw M 2 x 6mm
1 axle tube
2 axle tube ring
2 bearing ring
4 bearing 55x35x10
2 motor GM32  1:71
6 headless screw M3x5  DIN 913
10 lenshead screw  M3x4
1 seering servo DES 707 BBMG
2 washer 5,3 mm
2 tank
4 tank caps
4 zip tie
2 tank holder
4 lenshead screw M3x4

Parts rims

2 rim rear
2 rim front
2 rim insert rear
2 rim insert front
2 hub cap
2 hub ring
2 hub bracket rear
4 countersunk screw M2x4
48 allen head screw M2x3
8 allen head screw M2x6
2 headless screw M4x5  DIN 913
2 wheel bolt inbus 5 x 35
2 lock nut M 5
2 washer 5,3mm
4 ball bearing 11x5x4
6 tires 18 x 33.00

Parts tilt drive

1 motor RB 35 pro69
1 bearing flange
1 ball bearing 12x6x4mm
1 threaded spindle 10x3, L= 145 mm
1 shaft coupling 6/M 6
1 threaded nut
1 dumber body lifiting lever
1 dumper body carrier
1 bolt 3mm
2 circlips 3mm
2 micro switch
2 diode 4001
1 mounting bracket for switches
1 lenshead screw M 3x4
1 lenshead screw M 3x12
3 nut M3
1 washer 3,1 mm
4 countersunk screw m 2x8 mm
2 countersunk screw M 2x4 mm
4 zip tie black small
1 cable 2 x 0,4 mm²

cap

Main frame



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 15

Main Frame

Front wheel rim

� Insert the ball bearing 11 x 5
x 4, in the rims - two per rim

� Stick a screw M5 x 35mm
into the rim from the outside,
put a washer 5.3mm from
the inside on the screw

� Screw it to the steering
knuckle and lightly tighten it until the rim sticks

� Now loosen the screw again until the rim rotates easily and
without allowance for clearance

� Now lock it with a nut from the inside of the steering knuckle.
To make it easier loosen the headless screw M3 and remove
the bolt.

Rear wheel rim

� Screw the headless screws M4 x 5
mm to the rims, put the rim on the
ball bearings of the rear axle

� Check that the headless screws are
jammed on the flattened surface of
the motor shaft

� Use a screw locking to secure
the headless screw (loctite not
included)

Rim inserts

� Use ten allen head screws M2 x
3 mm to attach the outer ring to
the base plates of the rim in-
serts.

� Attach the hub of the front wheel
rim with four allen head screws
M2 x 3mm.

� Attach the hub of the rear wheel
rim with a countersunk screw
from the back, the lid from the
front with a M2 x 3mm countersunk screw.

� After painting stick the black foil on the rims to give them more
depth visually.

� Screw the inserts to the rims with two allen head screws each M2
x 6 mm.

� Mount the tires onto the rims.



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 16

grill

stretch bar

stretch bar

grill holder

hood

handle

Handlauf

air filter holder

mudguard

mudguard

bumper

ladders

platform

railing

base plate

hood bracket

thread plate
mudflap

Parts front carriage

1 base plate
1 hood
1 grill
1 aluminium net
1 sticker anti-slip mat
1 air filter holder front
1 air filter holder back
2 airfilter set (2 parts)
2 mudflap small
31 countersunk screw M2x4
6 lenshead screw M 2x4
4 lenshead screw M 3x4
6 countersunk screw M 3x4
2 countersunk screw M 3x6
2 allen head screw M2x4
2 allen head screw M2x6
2 thread plate mudflap
1 railing set (2 parts)

air filter

railing

Front carriage



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 17

Front carriage

� Screw the hood bracket to the base plate of the front carriage with two countersunk screws
M2 x 4 mm from below.

� Now attach the base plate with four countersunk screws  M3 x 4 mm to the frame.

Bumper

� Screw the two ladders to the bumper with one M2 x 4mm
and one M2 x 6 mm allen head screw each, the long screw
at the back.

� Push the bumper and ladders onto the frame from the front
and attach it with  two countersunk screws M3 x 4mm
screws on the frame, the ladders each with two countersunk
screws M2x4mm to the base plate.

� Mount the air filters, first the one in the front with a M2 x 4
mm from below.

� Glue the inlet funnel to the casing and place it in the front
bracket.

� Place the second bracket with the two holes on the air filters and screw it on from below.
� Attach the filters to the brackets with two countersunk screws M2 x 4mm from the back.

� Screw the railings to the base plate with two countersunk screws M2 x 4mm, the platform (in
front oft the drivers door) with
two allen head screws M2 x
4mm to the base plate.

� Attach the cabin from below
with four M3 x 4mm lenshead
screws (Be careful the thread
is made of PVC!)

� Attach the receiver box from
above with two M2 x 4mm
lenshead screws.

� Mount the tanks - screw the
holders to the frame with lens-
head screws M3 x 4mm.

� Press the plastic caps into the
holes of the tanks and attach
the tanks with zip ties to the
holders.

� Tip: Use double-sided tape to
keep the tanks in position - it
makes it easier to tighten the zip ties.

Hood

� Insert the clamping bracket from below and attach it with countersunk screw M2 x 4mm.
� Insert the lower crossbar (upstand to the front) and attach it with countersunk screw M2 x

4mm from the outside.



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 18

� Put the alu net on the cover
plate and stretch it with the
bars - use lenshead screws
M2 x 4mm to fasten it.

� Attach the cover plate to the
crossbar from the front with
lenshead screws M2 x 4mm.

� Insert the grill at the front and
attach it with four countersunk
screws M2 x  4mm.

� Paint handle and handrail,
remove hooks afterwards with
a wire cutter and place hand-
les in the holes on the hood.



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 19

side dirt deflector

sidewall reinforcement

stone deflector rod

beams
stone deflector rod
holder

side beam dumper body

holder mudflap and
thread plate

Parts dumper body

1 dumper body welded steel
1 sidewall reinforcement alu 4 mm
1 protecting metal sheet
2 mudflap big 1mm
2 mudflap holder
2 holder stone deflector rod
2 side dirt deflector
2 stone deflector rod
2 plain bearing
2 circlips 5mm
1 tilt shaft
8 countersunk screw M2x4
21 countersunk screw M2x3
14 countersunk screw M2x6
4 countersunk screw M2x8
6 beam long
2 beam short (place in 3rd position)
1 sticker set

dumper body welded

front reinforcement

Dumper body



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 20

Dumper Body

� Attach the three reinforce-
ment plates for front and
sides to the dumper body
with countersunk screws M2
x 3mm.

� Attach the beams as well,
the one that is split in half fits
where the tilt drive is positi-
oned later.

� After painting the body press
the bearing of the tilt shaft
into the rotation point of the
dumper body.

� Attach the stone deflector
rod and mud flap holders.

� Use acrylic paste to glue the
protecting metal sheet into
the dumper body (paste not
included).

� Attach the dumper body to
the tilt drive with three coun-
tersunk screws M3 x 6mm.

� Mount the body, connect with
5mm shaft and fasten with
two circlips.

� Attach the side dirt deflectors to the dumper body above the wheels with a countersunk screw
M2 x 6mm.

� Stick the foam rubber stickers on the contact area on the underside of the dumper body.
� After painting stick anti-slip mats and decorative stickers on the dumper.
� Screw the mud flaps into the holders with five countersunk screws M2 x 4mm in the back and

three in the front, use the matching thread plates.



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 21

Headlights and rear lights

� Glue the chrome foil into the light casings then
close with matching glass.

� Mount the headlights into the front plate and the
rear lights into the rear bracket. You can stick
3mm LEDs in from the back - alternatively use
the additional Servonaut LED circuit boards GM-
KLicht (see picture on the right).

� For glueing we recommend a windshield adhe-
sive, for example the UHU Plast Spezial.

Recommended electronics

� Servonaut ESC S22
� Sound module SM3
� Equalizer SM-EQ
� Mini light set ML4
� Mini ESC MFX / MF8
� Loudspeaker Laut16
� LED circuit board set GMKLicht
� 12V NiMH battery oder 3s-Lipo 2200er

Mounting tips:
� receiver in the box
� sound module and loudspeaker in the driver’s

cabin
the following all covered by the hood casing/grill later:
� ESC and battery - separated with the aluminium part - in the hood opening

(see pictures below)
� equalizer left onto the front (with tape)
� light set and Mini ESC on top

indicator indicator

reversing light

rear light brake light parking light

indicator indicator

driving drivinghigh beam

Battery

SM-EQ

ML4
MFX/
MF8

Receiver

ML4

MFX/ MF8

SM-EQ

Battery

S22

S22



2/2015 Technical modification subject to change     tematik GmbH     Feldstraße 143     D-22880 Wedel      www.servonaut.de Page 22

W
iri

ng
 d

ia
gr

am
 S

22
 - 

M
L4

 - 
S

M
3 

- M
FX

(1
)

P
le

as
e 

us
e 

a 
go

od
 q

ua
lit

y 
hi

gh
 c

ur
re

nt
 c

on
ne

ct
or

 w
hi

ch
 is

 r
ev

er
se

 p
ol

ar
ity

pr
ot

ec
te

d.
(2

)
W

e 
re

co
m

m
ed

 a
t l

ea
st

 1
,5

m
m

² (
A

W
G

16
) f

or
 b

at
te

ry
 a

nd
 m

ot
or

 w
ire

s.
(3

)
M

ak
e 

su
re

 t
ha

t 
th

e 
m

ot
or

 i
s 

fit
te

d 
w

ith
 a

 s
up

pr
es

so
r 

ki
t 

- 
2 

or
 3

 c
ap

ac
ito

rs
(S

er
vo

na
ut

 R
FI

 s
up

pr
es

si
on

 k
it 

E
N

T)
.

(4
)

Th
e 

se
rv

o 
ca

bl
e 

be
tw

ee
n 

S
22

 a
nd

 re
ce

iv
er

 is
 th

e 
po

w
er

 s
up

pk
y 

fo
r a

ll 
se

rv
os

(B
E

C
). 

P
le

as
e 

do
n’

t e
xt

en
d 

th
is

 c
ab

le
.

(5
)

Y
ou

 m
ig

ht
 c

on
ne

ct
 p

lu
s 

of
 a

ll 
la

m
ps

 to
 b

at
te

ry
 p

lu
s 

or
 “+

 L
ig

ht
” o

f t
he

 S
22

 a
s 

w
el

l.
(6

)
Y

ou
 c

an
 a

ls
o 

us
e 

LE
D

s 
in

st
ea

d 
of

 la
m

ps
 b

ut
 d

on
’t 

fo
rg

et
 t

o 
us

e 
ap

pr
op

ria
te

re
si

st
or

s.
 W

e 
re

co
m

m
en

d 
ou

r S
er

vo
na

ut
 L

E
D

 S
et

.
(7

)
R

ec
om

m
en

de
d 

lo
ud

sp
ea

ke
r: 

La
ut

85
 fo

r 7
,2

 V
ol

t, 
La

ut
16

 fo
r 1

2 
V

ol
t s

up
pl

y 
vo

lta
ge

.
(8

)
Ty

pi
ca

l u
se

 o
f c

ha
nn

el
s 

sh
ow

n 
fo

r R
ob

be
/F

ut
ab

a 
ra

di
os

. T
he

 c
ha

nn
el

 n
um

be
rin

g
m

ig
ht

 b
e 

di
ffe

re
nt

 fo
r o

th
er

 ra
di

os
 a

nd
 s

et
up

s.

to
 t

he
til

tin
g 

dr
iv

e

R
ec

ei
ve

r

S
id

e 
lig

ht

12
V

 la
m

ps
 a

t 1
2V

6V
 la

m
ps

 a
t 7

,2
V

Fr
on

t
B

ac
k

S
pe

ed
co

nt
ro

lle
r

M
in

i
lig

ht
 s

et

S
te

er
in

g 
se

rv
o

S
ou

nd
 m

od
ul

e 
S

M
3

Lo
ud

sp
ea

ke
r 8

O
hm

 fo
r 7

,2
V

16
 O

hm
 fo

r 1
2V

M
in

i
sp

ee
d 

/
se

rv
o

co
nt

ro
lle

r
(M

FX
/

M
F8

)

Le
ft 

in
di

ca
to

r

S
id

e 
/ r

ea
r l

ig
ht

R
ea

r l
ig

ht

R
ea

r l
ig

ht

B
ra

ki
ng

 li
gh

t

S
id

e 
/ r

ea
r l

ig
ht

R
ig

ht
 in

di
ca

to
r

Le
ft 

in
di

ca
to

r

R
ig

ht
in

di
ca

to
r

D
riv

in
g 

lig
ht

D
riv

in
g 

lig
ht

S
id

e 
lig

ht

5 
- M

FX
 - 

M
in

i E
S

C
4 

- M
L4

 In
di

ca
to

r/L
ig

ht
3 

- S
22

 D
riv

e/
B

re
ak

2 
- S

M
3 

H
or

n/
S

ta
rte

r
1 

- S
te

er
in

g 
se

rv
o

(c
) t

em
at

ik
 G

m
bH

 w
w

w
.s

er
vo

na
ut

.d
e

1

3

5

6

7
2

Motor

8

4

+

-


